



भारत सरकार
Government Of India

राष्ट्रीय परीक्षण शाला (उ०क्षे०)
National Test House (NR)
कमला नेहरु नगर, गाजियाबाद-201002
KAMLA NEHRU NAGAR, GHAZIABAD-201002

5150201

परीक्षण प्रमाण पत्र
TEST CERTIFICATE

INTERIM/FINAL REPORT

| परीक्षण प्रमाण पत्र नं Test Certificate No | जारी होने की तिथि Date of Issue | कोड नं Code No | पृष्ठ Page | पृष्ठों की संख्या No of Pages |
|---|------------------------------------|-------------------|---------------|----------------------------------|
| NTH(NR)/RPPT/2015/00670E | 04/12/2015 | 1447132699548 | 1 | 2 |

जिसे जारी करना है
Issued To : SAVOIR - FAIRE MANUFACTURING CO.PVT.LTD.

पता
Address : 2161/T6,Lal Ratan Building Basement,West Patel Nagar,Near Satyam Cinema,New Delhi-110008

ग्राहक का सन्दर्भ सं एवं दिनांक
Customer's Ref. No. : SFMC/Letter/15/16/96 Date: 07/11/2015

पंजिका सं एवं दिनांक
Register No & Date : 00670/NTH(NR)/RPPT/12/11/2015

परीक्षण सामग्री का विवरण
Description of Test Item : PPR pipe 32mm PN-16 SDR 7.4

परीक्षण सामग्री का पहचान
Identification of Test Item : Printed description on the pipe can be read as"PPR SDR 11 DN 32x4.4 mm.(PN16) IS 15801:2008(3layer)inner PPR with antimicrobial additive middle-PPR Outer-PPR with UV Stabilizer 3 mtrs length 18/07/15 B.No.0150723

नमूना का विशिष्टि (यदि ही)
Product Specification (if any) : IS 15801:2008


नमूना प्राप्ति की तिथि
Date of Receipt of the Test Item : 10/11/2015

कार्य सम्पादन की तिथि
Date(s) of Performance of Tests : From: 13/11/2015 To: 04/12/2015

व्यावहृत प्रणाली का पहचान
Method(s) used for Test : IS 12235(Part 8/Sec1)

नमूना प्रक्रिया जहाँ प्रासंगिक ही
Sampling Procedure where relevant : Not Applicable

Tested By


Sanjay Jagannath Mahure
SA(Chemical)

Checked By


Surendra Pal Kalia
Scientist-SB(RPT)

Approved By


Surendra Pal Kalia
Scientist-SB(RPT)



भारत सरकार

Government Of India

राष्ट्रीय परीक्षण शाला (उ०क्षे०)
National Test House (NR)

कमला नेहरु नगर, गाजियाबाद-201002
KAMLA NEHRU NAGAR, GHAZIABAD-201002

परीक्षण प्रमाण पत्र

5150201

TEST CERTIFICATE

INTERIM/FINAL REPORT

परीक्षण प्रमाण पत्र नं
Test Certificate No
NTH(NR)/RPPT/2015/00670E

जारी होने की तिथि
Date of Issue
04/12/2015

कोड नं
Code No
1447132699548

पृष्ठ
Page
2

पृष्ठों की संख्या
No of Pages
2

| Sl. No. | Test Name | Test Result | Limit |
|--------------------|--|--------------|--|
| 1 | Internal Hydrostatic pressure test for 22 hours | Satisfactory | No signs of localized swelling, leakage or weeping and shall not burst |
| टिप्पणी Note | : Nil | | |
| टिप्पणी Remarks | : The sample meet the requirements of IS 15801:2008 for Polypropylene random copolymer pipe of 32 mm. in respect of Internal Hydrostatic pressure test carried out as above. | | |

Tested By
Sanjay Mahure
Sanjay Jagannath Mahure
SA(Chemical)

Checked By
SKalia
Surendra Pal Kalia
Scientist-SB(RPT)

Approved By
SKalia
Surendra Pal Kalia
Scientist-SB(RPT)